
DSH037
MULTI-PULLDOWN



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item No. Description Qty Item No. Description Qty

1 Adjustable Foot Plate 1 47 Aluminium Grip Ring φ90×φ26.2×5 4

2 Front Frame 1 48 Aluminium Grip Ring φ33×φ26.8×9.5 1

3 Main Frame 1 49 Aluminum Cap φ54×φ12.5×10.6 2

4 Support Frame 1 50 Aluminum Cap φ43×φ10.5×8 4

5 Right Arm Frame 1 51 Aluminum Cap φ76×17.6 2

6 Left Arm Frame 1 52 Bearing 6005-2Z 4

7 Barbell Support Frame 1 53 Bushing φ25×φ12.2×13 2

8 Left Counterweight Frame 1 54 Circlip 2

9 Right Counterweight Frame 1 55 Reed Nut M5 10

10 Seat Frame 1 56 Plum Shrapnel 4

11 Counterweight Stick Frame 2 57 Socket Head Cap Screw M12×150 2

12 Shift Lever Components 1 58 Socket Head Cap Screw M12×95 1

13 Swing Tube 1 59 Socket Head Cap Screw M12×80 1

14 Shaft φ30×284×M10 2 60 Socket Head Cap Screw M12×40 10

15 Counterweight welding items 2 61 Drop-Resistant Hex Socket Head Screw M12×30 10

16 Shaft φ19.05×128.8 2 62 Socket Head Cap Screw M10×50 2

17 Lever shaft φ12.7×128.3 1 63 Socket Head Cap Screw M10×30 2

18 Shaft φ19.05×107.2 1 64 Socket Head Cap Screw M10×25 4

19 Spring 1 65 Socket Head Cap Screw M10×20 2

20 Gas spring assembly 1 66 4

21 Height Adjustment Assembly 2 67 Socket Head Cap Screw M5×15 2

22 Short Barbell Tube 2 68 Hex Head Screw M8×70 1

23 Curved liner 1 69 Hex Head Screw M8×30 1

24 Pop Pin 1 70 Fall-Resistant Hex Socket Countersunk Head Screw M12×35 2

25 Wheel 3 71 Flat Head Cap Screw M10×30 6

26 Inside Cushion Slide 1 72 Fall-Resistant Hex Socket Countersunk Head Screw M6×20 5

27 Outside Cushion Slide 1 73 Fall-Resistant Hex Socket Countersunk Head Screw M6×30 4

28 Rubber Foot 3 74 Button Head Cap Screw M8×70 2

29 Handle Upper Cover Assembly 1 75 Button Head Cap Screw M8×30 1

30 Handle Lower Cover 1 76 Fall-Resistan Button Head Cap Screw M8×45(BS) 1

31 Outer Sheath Component 2 77 Socket Set Screw M8×6 12

32 Inside Cushion 2 78 Socket Set Screw M5×3 2

33 Plug PT60×120 5 79 Cross Head Self-Tapping Screw M5×60 10

34 Grip φ25×32.6 2 80 Cross Head Self-Tapping Screw M4×10 2

35 Spring Grip STφ30×φ22×95 1 81 Nylon lock Nut M12 11

36 Grip STφ30×φ22×270 2 82 Nylon lock Nut M8 4

37 Grip STφ30×φ22×580 2 83 Flat Washer φ13.5×φ24×2.5 37

38 Limit Cushion 2 84 Flat Washer φ11×φ20×3 14

39 Cushion φ38×φ9.6×19.5 1 85 Flat Washer φ9×φ16×6 3

40 Cushion φ78×φ47.5×15 4 86 Flat Hex Nut M8×15 1

41 Plug φ48 6 87 Spring Washer φ12 2

42 Plug φ22 2 88 Spring Washer φ10 8

43 Circlip Rubber Sleeve 4 89 Open Retaining Ring φ15 4

44 Seat Pad 1 90 Open Retaining Ring φ12

2
45 Roller 2

170 Flat Washer φ5.5xφ12x1

4

46 Aluminium Grip Cap 5

Button Head Cap Screw M10×30

91 Button Head Cap Screw φ10

2



6

Exploded View

71
49

47
45

4
7

58
83

747
4

262
0

82

82

4

89 65 8
8
84

2
5

59
8
3

5
3

23
53

8
3
8
1

7
2

46
3
5

4
8

78

1
3

4
7

4
5

47
4
9
7
1

9
0

8
9

4
4

6
38
8

8
4

6
3

8
8

8
4

1
0

2
5

16
8
9

29808029

1
2

19
17

90
89

1625

18
84

88
65

8
2 8
5

2
7

82

8
5

7
6

7
0

3
1

15
6
6

6
6

8
8

848
7
7

3
2

11
77

4343
41

608
3

8

8
3

8
3

8
3

60606071
50

71
50

14

7
3

7
3

36
4
6

7
2

51
4
2

5
6

37

3
4

5
6

4
6

72

5

86

39 85 75
8
1

8
1

8
1

8
1

8
3

8
3

8
3

8
3

60 87
8
3

52
52

52

52

81

83
6464

8484

38

6464 8484

38

3

61
83

83

68
61

83

21

28

79
79

5555

28

21

1
2

5757
8383

7979
33

5555

28

6

61
83

7

81

83

41

22

407777

40

41

62
84

2
4

9

33

55

6
7

6
7

6
9

78

61 83



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty

1 Adjustable Foot Plate 1 57 Socket Head Cap Screw M12×150 2

2 Front Frame 1 61 Drop-Resistant Hex Socket Head Screw M12×30 6

3 Main Frame 1 83 Flat Washer φ13.5×φ24×2.5 8

3

61

83

57578383

1
2



Item No. Description Qty Item No. Description Qty

4 Support Frame 1 68 Hex Head Screw M8×70 1

7 Barbell Support Frame 1 69 Hex Head Screw M8×30 1

40 Cushion φ78×φ47.5×15 4 77 Socket Set Screw M8×6 8

58 Socket Head Cap Screw M12×95 1 81 Nylon lock Nut M12 2

61 Drop-Resistant Hex Socket Head Screw M12×30 4 83 Flat Washer φ13.5×φ24×2.5 9

62 Socket Head Cap Screw M10×50 2 84 Flat Washer φ11×φ20×3 2

4

58
83

69

83

61

8383

81
83

62 84

62
84 61

83

40

40
40

40

77

77

68

61
8383

81

7

10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.



Note: Please firstly Install  part No.5 and part No.6, 
then Install part No.8 and part No.9,

Item No. Description Qty Item No. Description Qty

5 Right Arm Frame 1 32 Inside Cushion 2

6 Left Arm Frame 1 60 Socket Head Cap Screw M12×40 10

8 Left Counterweight Frame 1 70 Fall-Resistant Hex Socket Countersunk Head Screw M12×35 2

9 Right Counterweight Frame 1 81 Nylon lock Nut M12 8

11 Counterweight Stick Frame 2 83 Flat Washer φ13.5×φ24×2.5 18

31 Outer Sheath Component 2 87 Spring Washer φ12 2

11

32

8

70

31

60 87 83

60

83

81

83

5

6

9

11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.



Item No. Description Qty Item No. Description Qty

13 Swing Tube 1 63 Socket Head Cap Screw M10×30 2

20 Gas spring assembly 1 84 Flat Washer φ11×φ20×3 2

44 Seat Pad 1 88 Spring Washer φ10 2

45 Roller 1

20
44

63 63

88

84

88

84

45
13

12

STEP 4
Note：Wrench Tighten Screws.



13



14



15






